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TUV Rheinland (Guangdong) Ltd. . EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK
Test ltem: Digital Frame
Identification W730
Test Standard: FCC Part 15.247
Test Detail: - Radiated Emission
Operation Mode: A.1.b, mid channel, high rate
Climate Condition: 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : 110 v/ 60Hz
Receipt No.: 163054443 200&300
Report No. 17013360 001
Resuilt: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF9086

Pre TUV 1 to 18G HF906

90

80
ECC.part15.Above 1G.Pik

70

Levelin dBpVim

1G 2G 3G 4G 56 6 8 10G 18G
Frequency in Hz

Date: 9/28/2009 - Time: 10:57:57 AM Tested by:
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TUV Rheinland (Guangdong) Ltd.

Limit and Margin PK

13.8

EMC Test Service Hotline: +86-20-28391188

34.4 74.0 H
2398.000000 33.4 -11.6 271 74.0 H
3361.000000 37.2 -8.6 275 74.0 H
4874.000000 49.5 -5.9 201 74.0 H

Limit and Margin AV

1799.000000

H
2398,000000 33.4 -11.6 208 54.0 H
3361.000000 37.2 -8.6 16.8 54.0 H
4874.000000 49.5 -5.9 4.5 54.0 H

Date: 9/28/2009 - Time: 10:57:57 AM

Tested by:
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TUV Rheinland (Guangdong) Ltd. : EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK
Test ltem: Digital Frame
Identification W730
Test Standard: FCC Part 15.247
Test Detail: Radiated Emission
Operation Mode: A.1.b, mid channel, high rate
Climate Condition: : 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : 110 v/ 60Hz
Receipt No.: 163054443 2008300
Report No. 17013360 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

Pre TUV 1 to 18G HF906

90

80

n

C.partl5 Above1G.PK

70

Level in dBpV/m

1G 2G 3G 4G 5G 6 8 10G 186G
Frequency in Hz

{ 2081012 | 0091 12

\eeked7  Reviewed by:

Date: 9/28/2009 - Time: 11:04:35 AM - Tested by:
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Lnrd
1440.000000

EMC Test Service Hotline: +86-20-28391188

254

48.6 74.0 Vv
15659.000000 47.1 -15.0 26.9 74.0 v
4319.000000 41.6 7.2 324 74.0 v
4874.000000 58.1 -5.9 15.9 74.0 \'

1440.000000

33.0 54.0 Y

1559.000000 34.5 -15.0 19.5 54.0 \
4319.000000 31.2 “7.2 22.8 54.0 v
4874.000000 48.5 -56.9 4.5 54.0 v
DT

{ 20010 12

Date: 9/28/2009 - Time: 11:04:35 AM Tested b Reviewed by: NGheckeg7




A TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 17013660 001 Seite 155 von 199
Test Report No. Page 155 of 199

TUV Rheinland (Guangdong) Lid. ) EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK
Test ltem: Digital Frame
Identification W730
Test Standard: FCC Part 15.247
Test Detail: Radiated Emission
Operation Mode: A.1.b, mid channel, high rate
Climate Condition: 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : 110 V/ 60Hz
Receipt No.: 163054443 2004300
Report No. 17013360 001
Result: Pass’
Comment: Horizontal
Subrange 1 .
Frequency Range: 18GHz - 26GHz
Receiver: TUV FSP 30
Transducer: TUV SAC 3160-09 / TUV FSP 30-TUV SAC 3160-09

Pre TUV 18 to 26 3160-09

101
90
80
ECC.part15.Above 1G.BK
70
£ 60 - X
: : __ art15 Ahov?
o
s 50 WM*M
£ L o
K - I CORSIRCIVIIE o i T O L e
& 40Tl oSy o S, g
30
20
10
0
18G 26G

Frequency in Hz

DW:
L 20091012

Date: 9/28/2009 - Time: 1:07:50 PM Tested by: Reviewed by:
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21

Limit and Margin PK

MEXosar il

54.1 |

EMC Test Service Hotline: +86-20-28391188

. ! H
22658.000000 57.9 10.5 74.0 H
24175.000000 55.8 7.8 18.2 74.0 H
25391.000000 56.4 8.9 17.6 74.0 H

Limit and Margin AV

21430.000000

76 12.2 54.0 H

22658.000000 24.6 105 0.4 54.0 H

24175.000000 43.0 76 11.0 54.0 A

253941.000000 43.3 8.9 10.7 54.0 A
ZHLED

Date: 9/28/2009 - Time: 1:07:50 PM

2

2 ) >
Tested by:"Checked/ Reviewed by:

00310 12
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A TUVRheinland®

Prifbericht - Nr.:
Test Report No.

17013660 001

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail:
Operation Mode:

KODAK

Digital Frame

W730

FCC Part 15.247

Radiated Emission

A.1.b, mid channel, high rate

Climate Condition: 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : 110 W/ 60Hz
Receipt No.: 163054443 200&300
Report No. 17013360 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 18GHz - 26GHz
Receiver: TUV FSP 30
Transducer: TUV SAC 3160-09 / TUV FSP 30-TUV SAC 3160-08
Pre TUV 18 to 26 3160-09

100]

a0

80

ECC.pat15.Above 1GPK

70

60

116 Abovs A

- P S

Level in dBuVim
o
S

40 TR

30

20

18G

Frequency in Hz

266

Date: 9/28/2009 - Time: 1:10:56 PM

AT
20091012

Tested by:

Seite 157 von 199
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EMC Test Service Hotline: +86-20-28391188

TUV Rheinland (Guangdong) Ltd.

19408.000000 "~ 533 64 207 74.0

\
21514.000000 53.6 7.5 204 74.0 \
22732.000000 57.8 10.5 16.2 74.0 \
24208.000000 55.6 7.6 18.4 74.0 Vv

Limit and Margin AV

19409.000000 39.9 6.4 141 54.0 \4
21514.000000 41.3 7.5 127 54.0 \'
22732.000000 44.8 10.5 9.2 54.0 \
24208.000000 431 . 7.6 10.9 54.0 \

ATITAN
2091012

DW™
0091012
1k Reviewed by: _Siecked

————— g

Date: 9/28/2009 - Time: 1:10:56 PM Tested by:
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Test Plot of Radiated emissions, Mode A.1.b, High Channel,Low rate

TUV Rheinland (Guangdongy) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

KODAK

Digital Frame

W730

FCC Part 15.247

Radiated Emission

A.1.b, high channel, low rate

23 C; 53 %RH;

110 V/ 80Hz

163054443 200&300

17013360 001

Pass

Herizontal

101 kPa.

30MHz - 1GHz
TUV ESCI 3
TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168

Pre TUV 30M to 1G UVLB9168

80

60

ECCL15.209.301 Im.Q

50

>
z

Level in dBuV/m

30

50 60

80  100M 200

Frequency in Hz

300 400 500 800

Limit and Margin QP

66.600000 ) o
145.900000 27.6 15.9 435 A
251.800000 35.6 0.4 36.0 H
492.400000 401 59 46.0 H

/W
{00910.12
910,12
Date: 9/28/2009 - Time: 5:31:57 PM Tested bjkprodt Reviewed by: __aer/

T
\\‘. I
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TUV Rheinland (Guangdong) Ltd. ; EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK
Test Item: Digital Frame
Identification w730
Test Standard: FCC Part 15.247
Test Detail: Radiated Emission
Operation Mode: A.1.b, high channel, low rate
Climate Condition: 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : o110 v/ 60Hz
Receipt No.: 163054443 2008300
Report No. 17013360 001
Result: Pass
Comment: Vertical
Subrange 1 ;
Frequency Range: 30MHz - 1GHz
Receiver: TUVESCI 3
Transducer: TUV SAC UVLB 9168/ TUV ESCI3 -TUV SAC UVLB 9168

Pre TUV 30M to 1G UVLB9168

80

70

60
ECGC115.209-30M-1G.3m.Q

50

40

R T Y E

Leve! in dBpVIm

30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz

Limit and Margin QP

EFequency; AtiasiPeak Corr! argin Bimit P OIATIty;
MHzZ) (dEjuzv/m (dB) (dB) dBiV/m)
42.400000 35.4 14.6 4.6 40.0
142.500000 32.5 18.1 11.0 43.5
244.700000 33.7 13.5 12.3 46.0
456.800000 40.3 18.9 57 46.0

Date: 9/28/2009 - Time: 5:36:43 PM Tested by:

20
Qm ! 2/ Reviewed by:
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TUV Rheinland {Guangdong) Ltd.

EMC Test Service Hotline: +88-20-28391188

EMC Test Record (EMISSION)

Test Information

53 %RH; 101
60Hz

kPa.

Manufacturer: KODAK
Test liem: Digital Frame
Identification W730
Test Standard: FCC Part 15.247
Test Detail: Radiated Emission
Operation Mode: A.1.b, high channel, low rate
Climate Condition: 23 C;
Test Voltage / Freq. : 110 v/
Receipt No.: 163054443 2008300
Report No. 17013360 001
Result: Pass
Comment: Horizontal
Subrange 1 -
Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer:

Pre TUV 1 to 18G HF906

TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

100y

80

80

ECC.partiS.AboveAG.PR

860

EQC. padtis. ém ‘La g

50

Levetin dBuV/m

T i

40

30—

20

3G

46

Frequency in Hz

5G ] 8 106 18G

Date: 9/28/2009 - Time: 10:47:15 AM

DW
12
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TUV Rheinland {(Guangdong) Lid.

Limit and Margin PK

799.000000 | _

EMC Test Service Hotline: +86-20-28391188

. 9.9 ' H
2400.000000 165 16 275 74.0 H
3359.000000 45.8 -8.6 28.2 74.0 H
4924.000000 51.8 5.0 2.1 74.0 H

Limit and Margin AV

b/ 5 S i o
1799.000000 35.2 -13.8 18.8 H
2400.000000 37.1 -11.6 16.9 H
3369.000000 36.5 -8.6 175 H
4924.000000 49.3 -6.0 4.7 H

Date: 9/28/2009 - Time: 10:47:15 AM

S DWW
{ 200910 12

Reviewed by: Xheckid/
 ——

200919,]2\,‘
Tested by: Xgg:
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TUV Rheinland {Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK

Test ltem: Digital Frame
Identification W730

Test Standard: FCC Part 15.247
Test Detail: Radiated Emission

Operation Mode: A.1.b, high channel, low rate

Climate Condition: 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : 10 v/ 60Hz
Receipt No.: 163054443 2008300
Report No. 17013360 001
Result: Pass
Comment: Vertical
Subrange 1 .
Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer:

TUY SAC HF906 / TUV FSP 30-TUV SAC HF906

Pre TUV 1 to 18G HF906

ECC.parti5.Above iG.Pk

£
2 &0 :
3 ECC paili Agues E&
Wd
10
u1(:‘- 2G 3G 4G 5G 6 8 106 186
Frequency in Hz
= £ DTN
- L 200910
200910 12 ; '
Date: 9/28/2009 - Time: 10:38:01 AM Tested by: Ciet-r " Reviewed by: —
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK
48.9 25. Y
1559.000000 47.9 -16.0 26.1 74.0 \
3960.000000 453 6.8 287 74.0 v
4924,000000 50.7 6.0 23.3 74.0 v

Limit and Margin AV
. . 7.8 . v
1559.000000 354 -15.0 186 54.0 Y
3960.000000 32.8 6.8 212 54.0 Vv
4924,000000 476 6.0 6.4 54.0 Y

Date: 9/28/2009 - Time: 10:38:01 AM

ZWICN ,
Testedby: _ [ MW12; Reviewed by: _
-
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TUV Rheinland (Guangdong) Ltd. ' EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information !
Manufacturer: KODAK

Test ltem: Digital Frame
Identification W730
Test Standard: FCC Part 15.247
Test Detail: Radiated Emission
Operation Mode: A.1.b, high channel, low rate
Climate Condition: 23 °C; 53 %RH; 101 kPa.
Test Voltage / Freq. : 110 W/ 60Hz
Receipt No.: 163054443 200&300
Report No. 17013360 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 18GHz - 26GHz
Receiver: TUV FSP 30
Transducer: TUV SAC 3160-09 / TUV FSP 30-TUV SAC 3160-09

Pre TUV 18 to 26 3160-09

100

80

80

ECC.part15.Above-1G.PK

Level in dBpVim
[
j
T .
[
=
E
E

18G : 26
Frequency in Hz

DW_N
200910.12

20479;[1 12
Date: 9/28/2009 - Time: 12:45:41 PM | Tested by: % Reviewed by:




é TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 17013660 001 Seite 166 von 199
Test Report No. Page 166 of 199

TUV Rheinland (Guangdong) Ltd. ' EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Erequenc axpPeal Corr MArgin imit Eolarity
(MHZ (dBWAV/m) (a8 (a8 (dBiusV/m),

19453.000000 52.8 ' 6.4 21.2 74.0 H

21405.000000 54.9 786 19.1 74.0 H

22782.000000 57.8 ) 10.3 16.2 74.0 H

24267.000000 56.0 7.6 18.0 74.0 H

Limit and Margin AV

Erequency, AVerade; CorT Margin] 15 ROIarity
(M2 @B aY/m) ) a8 (AERim

19453.000000 40.3 6.4 13.7 54.0 H

21405.000000 42.3 7.6 11.7 54.0 H

22782.000000 45.0 ! 10.3 8.0 54.0 H

24267.000000 43.5 76 10.5 54.0 H

/ DW N
0091012

Date: 9/28/2009 - Time: 12:45:41 PM Tested by: Reviewed by:
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TUV Rheinland (Guangdong) Lid. : EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information ;
Manufacturer; KODAK

Test ltem: Digital Frame
|dentification W730
Test Standard: FCC Part 15.247
Test Detail: Radiated Emission
Operation Mode: A.1.b, high channel, low rate
Climate Condition: 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : 110 W/ 60Hz
Receipt No.: 163054443 2008300
Report No. 17013360 001
Result: Pass:
Comment: Vertical
Subrange 1
Frequency Range: 18GHz - 26GHz
Receiver: TUV FSP 30
Transducer: TUV SAC 3160-09 / TUV FSP 30-TUV SAC 3160-09

Pre TUV 18 to 26 3160-09

0

80
ECC.part18.Above1G Pk

70

&0

&0

Level in dBUV/m

A0 7NN Ry iy

30

20

0
18G 26G
Frequency in Hz

Date: 9/28/2009 - Time: 12:49:26 PM Tested by:
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TUV Rheinland (Guangdong) Ltd. ) EMC Test Service Hotline: +86-20-28391188

2(369.000000 52.4 6.1 21.6 74.0 \'4
21400.000000 55.0 76 19.0 74.0 \'4
22865.000000 57.1 : 10.0 16.9 74.0 \'4
24239.000000 56.0 7.6 18.0 74.0 \'4

Limit and Margin AV

2(:369.000000

21400.000000
22865.000000
24239.000000

BW
200910.12

Date: 9/28/2009 - Time: 12:49:26 PM

Reviewed by: g
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Test Plot of Radiated emissions, Mode A.1.b, High Channel,High rate

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer:
Test item:
Identification
Test Standard:
Test Detail:
Operation Mode:

KODAK

Digital Frame

W730

FCC Part 15.247

Radiated Emission

A.1.b, high channel, high rate

Climate Condition: 23 C; §3 %RH; 101 kPa,
Test Voltage / Freq. : o110 v 60Hz
Receipt No.: 163054443 200&300
Report No. 17013360 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168/ TUV ESCI3 -TUV SAC UVLB 9168

Pre TUV 30M to 1G UVLB9168

80

60

15.209.30M-1C

40

Level in dBuV/m

30

20

30Mm

80 100M 200 300 400 500 800

Frequency in Hz

50

Limit and Margin QP

Erequency; @QuasiPeal GO Margi 1Eimi Polarity,
L5 e 4B 63 (dERAVIm)

137.500000 30.5 14.8 13.0 435 H
245.800000 36.2 135 9.8 46.0 H
420.550000 376 18.0 8.4 46.0 H
500.200000 40.2 194 5.8 46.0 H
W

ZWLCN { 20091012

Date: 9/28/2009 - Time: 3:35:44 PM Tested by: __\ 012} Reviewed by: e/

NRerked #
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TUV Rheinland {(Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

KODAK

Manufacturer:

Test Item: Digital Frame
Identification W730

Test Standard: FCC Part 15.247
Test Detail: Radiated Emission

Operation Mode:

A.1.b, high channel, high rate

Climate Condition: 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : 110 v/ 60Hz
Receipt No.: 163054443 2008300
Report No. 17013360 001
Resuit: Pass’
Comment: Vertical
Subrange 1 :
Frequency Range: 30MHz - 1GHz
Receiver: TUVESCI 3
Transducer: TUV SAC UVLB 9168/ TUV ESCI3 -TUV SAC UVLB 9168

Pre TUV 30M to 1G UVLB9168

80

60

9.30M-1G3m.QF

50

40

Level in dBuVIm

3D'W

50 &0

200
Freguency in Hz

80 100M 300

400

500

E 3 . Vv
134.700000 33.0 14.5 10.5 v
244.700000 34,3 13.5 1.7 \'4
481.000000 38.9 19.1 71 v

Date: 9/28/2009 - Time: 3:41:10 PM

Tested by:

@
. 00910 12
Y 209 1%L viewed by: SChecked/

necked #
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TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline; +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK
Test ltem: Digital Frame
Identification W730
Test Standard: FCC Part 15.247
Test Detail: Radiated Emission
Operation Mode: A.1.b, High channel, high rate
Climate Condition: 23 C; 53  %RH; 101 kPa.
Test Voltage / Freq. : 110 :V/  60Hz
Receipt No.:
Report No.
Resuit: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF806 / TUV FSP 30-TUV SAC HF906
11
10
- ECC.partiS.Above1G.RK
. 70
2 0
@ K ‘ EQC partt5 Abpue 1G.
é 20 ™ v ] —v
L I XX W
W udlh : m&u&ml N
- C I ! f 2
- L
10
0 -
1G 26 -l G 56 & 8 106 186

Frequency in Hz

Date: 9/27/2009 - Time: 11:26:11 AM Tested by:
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TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

1731.000000 53.1 -14.0 20.9 74.0 H
2400.000000 442 -11.6 29.8 74.0 H
3358.000000 42.7 -8.6 31.3 74.0 H
4823.000000 50.0 -5.9 24.0 74.0 H

Limi Marg n

1731.000000 300

54.0

-14.0 H
2400.000000 357 -11.6 54.0 H
3358.000000 29.1 -8.6 54.0 H
4823.000000 46.6 -5.9 54.0 H

Date: 9/27/2009 - Time: 11:26:11 AM

2091012
NG

Tested by: Reviewed by:
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK
Test ltem: Digital Frame
Identification W730
Test Standard: FCC Part 15.247
Test Detail: Radiated Emission
Operation Mode: A.1.b, high channel, high rate
Climate Condition: 23 C; 53 %RH; 101 kPa.
Test Voltage / Freq. : 110 v/ 60Hz
Receipt No.: 163054443 2008300
Report No. 17013360 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF9086 / TUV FSP 30-TUV SAC HF906

Pre TUV 1 to 18G HF906

o0

80
ECGC.part18.Above1G.Rk

70

E
2
g e \ EQC parll5 Ataue 16 a0
i i
» 4
0
16 26 3G 4G 56 6 8 106G 186
Frequency in Hz
D\\V .
IO (o 12 )
(w2 , '
b Reviewed by:

Date: 9/28/2009 - Time: 10:30:13 AM Tested by:
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TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

255 | 74.0]

1440,000000 48.5 \'2
2188.000000 52.2 -12.4 2138 74.0 \
4319.000000 43.7 7.2 30.3 74.0 \'
4924.000000 50.2 -6.0 23.8 74.0 \4

1440.000000

: '
2188.000000 32.6 -12.4 54.0 \4
4319.000000 321 -7.2 54.0 \'4
4824.000000 47.1 -6.0 54.0 A4

Date: 9/28/2009 - Time: 10:30:13 AM

ZTVS
0091012

Tested by: A1012 | Reviewed by:
T
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Resuilt:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

KODAK

Digital Frame

W730

FCC Part 15.247

Radiated Emission

A.1.b, high channel, high rate

23 C; 53 %RH;
oMo v 60Hz
163054443 2008300
17013360 001
Pass
Horizontal

18GHz - 26GHz
TUVFSP 30

101 kPa.

TUY SAC 3160-09/ TUV FSP 30-TUV SAC 3160-09

Pre TUV 18 to 26 3160-09

o0

80

ECC.part15.Above 1G PK

&0

50

bov

Levelin dBpvim

40 it

H -l'ﬂhd 3
- ——— "WWWW

30

20

18G

Frequency in Hz

266G

Date: 9/25/2009 - Time: 9:34:46 AM

Tested by:

ey
ad 4

Z/ DWN
[ 20010 12

Reviewed by:
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

MHz) ) el (dE e iV/m)3
21444000000 544 7.6 19.6 74.0 H
22750.000000 57.5 104 16.5 74.0 H
24244.000000 56.8 7.6 17.2 74.0 H
25433.000000 57.6 8.9 16.4 74.0 H

Limit and Margin AV

21444.000000 41.8 J 12.2 54.0 H
22750.000000 44,9 104 9.1 54.0 H
24244.000000 43.3 7.6 10.7 54.0 H
25433.000000 43.6 8.9 104 54.0 H

W
31y 12 I 12 )

Reviewed by: NChecksd/

®

Date: 8/25/2009 - Time: 9:34:46 AM Tested by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: KODAK

Test ltem: Digital Frame
Identification W730

Test Standard: FCC Part 15.247
Test Detail: Radiated Emission

Operation Mode:

A.1.b, high channel, high rate

Climate Condition: 23 °C; 53 %RH; 101 kPa.
Test Voltage / Freq. : 110 v/ 60Hz
Receipt No.: 163054443 2004300
Report No. 17013360 001
Result: Pass
Comment: Vertical
Subrange 1 :
Frequency Range: 18GHz - 26GHz
Receiver: TUV FSP 30
Transducer: TUV SAC 3160-09 / TUV FSP 30-TUV SAC 3160-09

Pre TUV 18 to 26 3160-09

80

ECC.parti5.Above 1G.PK

70

60

15 Abpv

50

Levelin dBuV/m

40

30

266G

Frequency in Hz

Date: 9/25/2008 - Time: 9:30:10 AM

20031012

{@“g '
Tested by: \?””9112 12 - Reviewed by: :
Cher
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

reglienc aXpeaK

21318.000000 | 54.4 75 196|740

. Vv
22646.000000 56.8 104 17.2 74.0 v
24207.000000 55.8 76 18.2 74.0 \
25753.000000 56.1 8.5 17.9 74.0 v

Limit and Margin AV

=

21318.000000 42.0 7.5 12.0 54.0 \'4
22646.000000 44.3 10.4 9.7 54.0 \
24207.000000 43.3 76 10.7 54.0 A
25753.000000 43.7 : 8.5 10.3 54.0 Vv

Date: 9/25/2009 - Time: 9:30:10 AM Tested by: Reviewed by:
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5.1.7 Restricted bands

RESULT: Passed
Date of testing : 2009-11-05
Test standard : FCC Part 15.205
RSS-210 Clause 2.2
Basic standard : ANSI C63.4: 2003
Limits : FCC Part 15.205
RSS-210 Table 2 and 3
Kind of test site : 3m Semi-Anechoic Chamber
Test Setup
Test Channel : Low/ High
Input Voltage : DC 5V (via AC/DC Adaptor)
Operation Mode : A.1.a
Earthing : Not Connected
Ambient temperature : 25C
Relative humidity : 50%
Atmospheric pressure : 101 kPa

Table 21: Test result of Restricted Bands

Low Channel, Low rate
Frequency Polarity Level Peak Level Limit Peak Limit Margin Margin
(MHz) (VH) | (dBuvim) | Average | “gmuvmy | Average | poaidB) | Peak (dB)
(dBuV/m) (dBuV/m)
2137.68 \ 56.87 47.13 74 54 -17.13 -6.87
2390.00 \Y 57.27 48.31 74 54 -16.73 -5.69
2208.94 H 54.88 47.22 74 54 -19.12 -6.78
2390.00 H 56.88 47.78 74 54 -17.12 -6.22
High Channel, Low rate
2483.5 \Y 53.51 42.96 74 54 -20.49 -11.04
2483.5 H 51.89 40.62 74 54 -22.11 -13.38
24941 \Y 55.51 47.88 74 54 -18.49 -6.12
Low Channel, High rate
2139.57 \Y 56.77 46.82 74 54 -17.23 -7.18
2390.00 \Y 58.69 50.41 74 54 -15.31 -3.59
21714 H 52.45 41.54 74 54 -21.55 -12.46
2390.00 H 56.71 48.32 74 54 -17.29 -5.68
High Channel, High rate
2483.5 \Y 53.77 43.62 74 54 -20.23 -10.38
2483.5 H 52.15 40.97 74 54 -21.85 -13.03
2542.8 \ 50.28 39.94 74 54 -23.72 -14.06
Note:

All test curves are peak measurements to find the worst emission in restricted bands. For final
measurement of the worst emission, the RBW is 1MHz and VBW is 3MHz for frequencies
above 1GHz. The Following test curves for reference.
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Test Plot of Radiated emissions in restricted bands, Mode A.1.a, Low
channel, Low rate

Level [dBuV/m]
80
70 N
60 | /ﬂ
50 A /
30
20
10
21G 215G 22G 225G 23G 235G 2422G
Frequency [HZ]
— MES W730 b CH1-1M Hor2
— MES W730 b CH1-1M Ver2
—LIM FCC ClassB F PK FCC ClassB, field strength
—LIM FCC class B AV FCC ClassB, field strength
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Test Plot of Radiated emissions in restricted bands, Mode A.1.a, Low
channel, high rate

Level [dBuV/m]
80
70 -
50 | !
30
20
10
21G 215G 22G 225G 23G 235G 2422G
Frequency [HZ]
— MES W730 g CH1-54M Hor2
— MES W730 g CH1-54M Ver2
—LIM FCC ClassB F PK FCC ClassB, field strength
—LIM FCC class B AV FCC ClassB, field strength
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Test Plot of Radiated emissions in restricted bands, Mode A.1.a,
High channel, low rate

Level [dBuV/m]
80

70

o |

50

40

30

20

1
O2.46G 25G 252G 254G 256G 2.58G 2.6G

Frequency [HZ]

— MES W730 b CH11-1M Ver2

— MES W730 b CH11-1M Hor2

—LIM FCC ClassB F PK FCC ClassB, field strength
—LIM FCC class B AV FCC ClassB, field strength
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Test Plot of Radiated emissions in restricted bands, Mode A.1.a,
High channel, high rate

Level [dBuV/m]
80

70

60

50

40

30

20

10
2.46G 25G 252G 254G 256G 2.58G 2.6G

Frequency [HZ]

— MES W730 g CH11-54M Hor2

— MES W730 g CH11-54M Ver2

—LIM FCC ClassB F PK FCC ClassB, field strength
—LIM FCC class B AV FCC ClassB, field strength
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5.1.8 Radiated emissions

RESULT:

Date of testing
Test standard

Basic standard
Frequency range
Limits

Kind of test site

Test Setup

Input Voltage
Operation Mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

Passed

2008-09-10

FCC Part 15.209

FCC Part 15.109

RSS-210 Clause 2.6

ANSI C63.4: 2003

30 — 1000MHz

FCC Part 15.209(a)

FCC Part 15.109(a)
RSS-210 Table 2

3m Semi-Anechoic Chamber

DC 5V (via AC/DC Adaptor)
A.2&A.3

Not Connected

26°C

56%

101 kPa

For details refer to following test curves.
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Test Plot of Radiated emissions, Mode A.2&A.3, Horizontal

Radiated Emission Measurement

File - W730 Data #12 Date: 2008/09/10 Time: 17.45:30

80.0 dBuv/m
[ —
Margin: —

0o

30000 40 50 60 70

[(MHz) 300 400 500 600 700 1

000000

Site site #1 Polarization: Horizontal Temperature: 26
Limit: FCC Class B 3M Radiation Power:  AC 120V/60Hz Humidity: 56 %
EUT: Kodak Easyshare W730 Digital Frame Distance:
M/N:
Maode: Play SD
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ ment  Limit Over Height Degree
MHz dBuY dB dBuVim  dBuV/im  dB  Detector  cm degree  Comment
1 143.9750 4899 -17.14 31.85 4350 -11.65 peak 0
2 2482500 4850 -15.63 32.87 46.00 -13.13  peak Q
3 " 6629250 4571 -8.76 38.95 4600 -7.05 peak 0
4 7162750 4325 -6.27 36.98 46.00 -9.02 peak 0
5 963.6250 4475 -3.86 40.89 5400 -13.11  peak 0
Radiated Emission Measurement
File :W730 Data #15 Date: 2009/09/10 Time: 168:09:41
800  dBWV/m
[ —
Margin: —
2 I —
—l—'—zl
00
30000 40 S0 60 70 (MHz) 300 400  S00 600 700  1000.000
Site site #1 Polarization:  Horizontal Temperature: 2%
Limit: FCC Class B 3M Radiation Power:  AC 120V/60Hz Humidity: 56 %
EUT: Kodak Easyshare W730 Digital Frame Distance:
M/N:
Mode: Play MS
Note
Reading Correct Measure- Antenna Table
No. Mk.  Freg Level Factor  ment Limit Over Height Degree
MHz dBuv dB dBuV/m  dBuV/m dB Detector cm degree  Comment
1 163.3750 51.68 -17.50 34.18 4350 -9.32 peak 0
2 214.3000 50.30 -17.13 3317 4350 -1033 peak 0
3 ' 6386750 45.08 741 37.67 46.00 -8.33 peak 0
4 961.2000 4285 -3.89 38.96 54.00 -15.04 peak 0
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Radiated Emission Measurement

File -W730 Data #16 Date: 2009/09/10 Time: 18:12:36
800 dBu¥/m
[ —
Margin:
0 , 4
X 2
0
30,000 40 50 60 70 (MHz) 300 400 500 600 700  1000.000
Site site #1 Polarization: Herizontal Temperature: 2%
Limit: FCC Class B 3M Radiation Power:  AC 120Vi60Hz Humidity: 56 %
EUT: Kodak Easyshare WT730 Digital Frame Distance:
M/N
Mode: Play USB
Note:
Reading Correct Measure- Antenna Table
No. Mk Freq Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuVim  dBuVim  dB Detector  cm degree  Comment
1 163.3750 52.88 -17.50 35.38 4350 -8.12 peak 0
2 2143000 4959 1713 3246 4350 -11.04 peak 0
3 " B38.6750 45.41 741 38.00 46.00 -8.00 peak 0
4 961.2000 42.90 -3.89 39.01 5400 -1499 peak 0

Test Plot of Radiated emissions, Mode A.2&A.3, Vertical

Radiated Emission Measurement

File ‘W730 Data #13 Date: 2009/09/10 Time: 18:03:01

800 dB.V/m
[ —
Margin:

0.0
30000 40 50 60 70 MHz) 300 400 500 600 700  1000.000
Site site #1 Polarization:  Vertical Temperature: 2%
Limit: FCC Class B 3M Radiation Power:  AC 120V/60Hz Humidity: 56 %
EUT: Kodak Easyshare W730 Digital Frame Distance:
M/N:
Mode: Play SD
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq Level Factor ~ ment  Limit  Over Height Degree
MHz dBuV a5 dBuVim  dBuVim  dB Defector _cm degree  Comment

1 * 300000 3878 -4.30 3448 4000 -552  peak 0

2 67.7940 5049  -17.46 33.03 40,00 697 peak 0

3 106.0126 48.38 -13.86 3452 4350 -8.98 peak 0

4 418.0000 4415 -7.03 3712 46.00 -888  peak 0

5 808.4250 27.28 1.02 28.30 46.00 -7.70 peak 0

§ 0636250 3777 342 4110 5400 1281 peak 0
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Radiated Emission Measurement

File :W730 Data #14 Date: 2009/09/10 Time: 18:07:13
800 dBu¥/m
[ —
Marginm.  —
w I — 4
NN
o0
30000 40 50 60 70 (MHz) 300 400 500 600 700  1000.000
Site site #1 Polarization: Vertical Temperature: 26
Limit: FCC Class B 3M Radiation Power:  AC 120V/60Hz Humidity: 56 %
EUT: Kodak Easyshare W730 Digital Frame Distance
M/N
Mode: Play MS
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq Level Factor ~ ment  Limit  QOver Height Degres
MHz dBuv dB dBuVim  dBuVim  dB Detector _cm degres  Comment
1 *  30.0000 3876 -4.30 34.46 4000 -554 peak 0
2 1 663750 52.20 -17.89 34.31 4000 -589 peak 0
3 105.1750 4861 -13.89 3472 4350 -878 peak 0
4 427.7000 4523 -6.78 38.45 46.00 -755 peak 0
5 961.2000 3914 3.38 42.52 5400 -11.48 peak 0
Radiated Emission Measurement
File :W730 Data #17 Date: 2009/09/10 Time: 18:14:35
80.0 dBu¥/m
[ —
Margin: —_—
" I — ‘
Ao,
0.0/
30000 40 50 60 70 {MHz) 300 400 500 600 700  1000.000
Site site #1 Polarization:  Vertical Temperature: 2%
Limit: FCC Class B 3M Radiation Power.  AC120V/60Hz Humidity: 56 %
EUT: Kodak Easyshare W730 Digital Frame Distance
M/N:
Mode: Play USB
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq Level Factor  ment  Limit  Over Height Degree
MHz dBuV a8 dBuVim  dBuVim  dB  Detectr  cm degree  Comment
1 * 30.0000 38.93 -4.30 3463 40.00 -537 peak 0
2 66.3750 51.54 -17.89 33.65 4000 -635 peak 0
3 1051750 4924 -13.89 3535 4350 -8.15 peak 0
4 413.1500 4507 -7.16 3791 46.00 -8.09 peak 0
5 961.2000 4223 3.38 4561 54.00 -8.39 peak 0
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5.1.9 Conducted emissions

RESULT: Passed
Date of testing : 2009-09-09
Test standard : FCC Part 15.207(a)
FCC Part 15.107(a)
Basic standard : ANSI C63.4: 2003
Frequency range : 0.15 - 30MHz
Limits : FCC Part 15.207(a)
FCC Part 15.107(a)
Kind of test site : Shield room
Test setup
Input Voltage : DC 5V (via AC/DC Adaptor)
Operation Mode : A1, A2&A.3
Earthing : Not Connected
Ambient temperature : 25C
Relative humidity : 50%
Atmospheric pressure : 101 kPa

For details refer to following test curves.
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Test Plot of Conducted emissions

Conducted Emission Measurement

File :W730 Data #1 Date: 2009/09/09 Time: 14:50:21

80.0 dBuY
Qp: —
AVG:

40

1
0.0
0.150 0.5 (MHz) 5 30.000
Site site #1 Phase: L1 Temperature: 26
Limit: CISPR22 Class B Conduction(QP) Power:  AC 120V/60Hz Humidity: 65 %
EUT: Kodak Easyshare W730 Digital Frame
M/N:
Mode: Play SD
Note:
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ~ment Limit Over
MHz dBuV dB dBuV dBuV dB Detector Comment

1 = 0.1501 49.00 11.00 60.00 6599 -5.99 QP

2 0.1501 31.70 11.00 4270 5599 -13.29 AVG

3 0.1922  41.70 11.04 5274  63.94 -11.20 QP

4 0.1922  25.00 11.04 36.04 53.94 -17.90 AVG

5 0.2563 3210 1111 43.21 61.55 -18.34 QP

6 0.2563 2220 11.11 33.31 51.55 -18.24 AVG

7 24415 2740 1248 3988 56.00 -16.12 QP

8 2.4415 19.50 1248 31.98  46.00 -14.02 AVG
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Conducted Emission Measurement
File -W730 Data #2 Date: 2009/09/09 Time: 14:56:03
800 dBuV
Qp: =
AVG: —
0.0
0.150 05 [MHz) 30.000
Site site #1 Phase: N Temperature: 26
Limit: CISPR22 Class B Conduction(QP) Power:  AC 120V/60Hz Humidity: 65 %
EUT: Kodak Easyshare W730 Digital Frame
M/N:
Mode: Play SD
Note:
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit Over
MHz dBuv dB dBuV dBuv dB Detector Comment
1. 0.1502 48.50 11.00 59.50 65.99 -649 QP
2 0.1502 34.10 11.00 45.10 55.99 -10.89 AVG
3 0.1952 41.90 11.05 52.95 63.81 -10.86 QP
4 0.1952 30.90 11.05 41.95 53.81 -11.86 AVG
5 0.2717 31.00 11.13 4213 61.07 -18.94 QP
6 0.2717 2540 11.13 36.53 51.07 -14.54 AVG
7 2.3500 23.30 12.44 35.74 56.00 -20.26 QP
8 2.3500 17.40 12.44 29.84 46.00 -16.16 AVG
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Conducted Emission Measurement
File :W730 Data :#4 Date: 2009/09/09 Time: 15:10:42
80.0 dBuV
Qp: —
AVG: —
0.0
0.150 05 [MHz) 5 30.000
Site site #1 Phase: L1 Temperature: 26
Limit: CISPR22 Class B Conduction(QP) Power:  AC 120v/60Hz Humidity: 65 %
EUT: Kodak Easyshare W730 Digital Frame
M/N:
Mode: Play USB
Note:
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV dBuv dB Detector Comment
1 * 0.1501 48.10 11.00 59.10 6599 -6.89 QP
2 0.1501 33.40 11.00 44 .40 5599 -11.59 AVG
) 0.1921 40.80 11.04 51.84 63.95 -12.11 QP
4 0.1921 27.00 11.04 38.04 53.95 -15.91 AVG
5] 0.2586 31.90 111 43.01 61.48 -18.47 QP
6 0.2586 23.40 11.11 34.51 51.48 -16.97 AVG
T 2.5205 26.50 12.51 39.01 56.00 -16.99 QP
8 2.5205 18.70 12.51 31.21 46.00 -14.79 AVG
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Conducted Emission Measurement
File -W730 Data #3 Date: 2009/09/09 Time: 15:05:27
80.0 dBuV
Qp: =
AVG: —
0.0
0.150 0.5 [MHz) 5 30.000
Site site #1 Phase: N Temperature: 26
Limit: CISPR22 Class B Conduction(QP) Power:  AC 120V/60Hz Humidity: 65 %
EUT: Kodak Easyshare W730 Digital Frame
M/N:
Mode: Play USB
Note:
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV dBuv dB Detector Comment
1, * 0.1501 48.40 11.00 59.40 65.99 -6.59 QP
2 0.1501 33.90 11.00 44 .90 5599 -11.09 AVG
3 0.1958 41.70 11.05 5275 63.79 -11.04 QP
4 0.1958 27.40 11.05 38.45 53.79 -15.34 AVG
5 0.2542 33.30 11.11 44 .41 61.62 -17.21 QP
6 0.2542 23.20 1.1 34.31 51.62 -17.31 AVG
7 2.2965 27.50 12.42 39.92 56.00 -16.08 QP
8 2.2965 17.10 12.42 29.52 46.00 -16.48 AVG
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Conducted Emission Measurement
File :W730 Data #5 Date: 2009/09/09 Time: 15:26:17
800 dBuV
Qp: =
AVG: —
0.0
0.150 05 {MHz] 30.000
Site site #1 Phase: L1 Temperature: 26
Limit: CISPR22 Class B Conduction(QP) Power:  AC 120V/60Hz Humidity: 65 %
EUT: Kodak Easyshare W730 Digital Frame
M/N:
Meode: Play MS
Note:
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuv dB dBuv dBuv dB Detector Comment
1 * 0.1503 47.50 11.00 58.50 65.98 -7.48 QP
2 0.1503 31.50 11.00 42.50 55.98 -13.48 AVG
3 0.1925 40.40 11.04 51.44 63.93 -12.49 QP
4 0.1925 27.10 11.04 38.14 53.93 -15.79 AVG
5 0.2580 31.40 11.11 42.51 61.50 -18.99 QP
6 0.2580 24.00 11.11 35411 51.50 -16.39 AVG
i 2.4456 26.10 12.48 38.58 56.00 -17.42 QP
8 2.4456 16.40 12.48 28.88 46.00 -17.12 AVG
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Conducted Emission Measurement
File :W730 Data :#5 Date: 2009/09/09 Time: 15:30:57
80.0 dBuWV
Qp: —
AVG: —
I
|
40
0.0
0.150 0.5 [MHz) 5 30.000
Site site #1 Phase: N Temperature: 26

Limit: CISPR22 Class B Conduction(QP)

EUT: Kodak Easyshare W730 Digital Frame

Power: AC 120Vv/60Hz

Humidity: 65 %

M/N:
Mode: Play MS
Note:
Reading Correct Measure-

No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuv dB dBuV dBuv dB Detector Comment
1 * 0.1501 47.60 11.00 58.60 65.99 -7.39 QP
22 0.1501 33.40 11.00 44.40 5599 -11.59 AVG
3 0.1934  40.80 11.05 51.85 63.89 -12.04 QP
4 0.1934 27.00 11.05 38.05 53.89 -15.84 AVG
<) 0.2596 31.60 11.12 4272 61.44 -18.72 QP
6 0.2596 22.10 1112 33:22 5144 -18.22 AVG
7 2.2472 24.20 12.40 36.60 56.00 -19.40 QP
8 2.2472 16.70 12.40 29.10 46.00 -16.90 AVG
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Conducted Emission Measurement
File -W730 Data #9 Date: 2009/09/09 Time: 16:09:48
800 dBuV
Qp: =
AVG: —_—
0.0
0.150 05 (MHz) 30.000
Site site #1 Phase: L1 Temperature: 26
Limit: CISPR22 Class B Conduction(QP) Power:  AC 120V/60Hz Humidity: B3 %
EUT: Kodak Easyshare W730 Digital Frame
M/N:
Mode: WIFI
Note:
Reading Correct Measure-
No. Mk.  Freq. Level Factor ~ment  Limit Over
MHz dBuv dB dBuv dBuv dB Detector Comment
s 0.1510 45.70 11.00 56.70 65.94 -9.24 QP
2 0.1510 32.70 11.00 43.70 55.94 -12.24 AVG
3 0.1931 39.90 11.05 50.95 63.90 -12.95 QP
4 0.1931 28.60 11.05 39.65 53.90 -14.25 AVG
5 0.2568 32.50 11.11 43.61 61.53 -17.92 QP
6 0.2568 24.90 11.11 36.01 51.53 =15.52 AVG
7 24302 24.60 12.47 37.07 56.00 -18.93 QP
8 24302 15.40 12.47 27.87 46.00 -18.13 AVG
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Conducted Emission Measurement
Flie :W730 Data 27 Diaie: 2009DN0D Tine: 15:06:06
DD i
Qp: —
AVG: —_—
t-\-‘--\-\-\-‘-‘-‘-
-\\h\_‘-\-‘-‘-‘--‘-“-‘-
-""‘"—-._\_
"-\-\_\_\_\__\-H—“_\-
) MMM
on
0150 [T [MHz] 30,000
Site site #1 Phase: N Temperature: 26
Limit: CISPR22 Class B Conduction{QP) Power:  AC 120WE0HZ Humidity: 65 %
EUT: Kodak Easyshare W730 Digital Frame
MM
Mode: WIFI
MNate:
Reading Comect Measure-
Mo. Mk.  Freg. Level Factaor ment Limit  Ower
MHz dBuv a8 dEuV dEu 45  Detector Comment
1 * 01517 4570 11.00 56.70 6591 921 apP
2 04517 33.10 11.00 44 10 5591 1181 ANG
3 0.1932 39.80 11.05 50.85 6390 -13.05 apP
4 01932 29.00 11.05 40.05 5390 1385 ANG
5 0.2580 32.40 11.11 43.51 B1.50 -17.99 ap
B 02580 2430 11.11 35.41 51.50 -16.09 ANG
7 22595 2520 12.40 37.60 56.00 -18.40 QP
8 22595 15.20 12.40 27.60 4600 -13.40 ANG
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6. Photographs of the Test Set-Up

Photograph 1: Set-up for Conducted Emissions
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Photograph 3: Set-up for Radiated Emissions below 1GHz

b

Photograph 4: Set-up for Radiated Emissions above 1GHz
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Test Plot of Radiated emissions, Mode A.1.b, Low Channel
Marker: 688.377 kHz 43.38 dBpV/m
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Test Plot of Radiated emissions, Mode A.1.b, Middle Channel

Marker: 748.196 kHz 43.14 dBpV/m
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Test Plot of Radiated emissions, Mode A.1.b, High Channel
Marker: 508.918 kHz 46.56 dBpV/m
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